Page 1 of 2 Certificate No. First Date of Inspection Final Date of Inspection Office

OSL2350159/1 18 October 2023 18 October 2023 Oslo

Certificate for Machinery Equipment

Valves

This is to certify that the undersigned Surveyor to LLOYD'S REGISTER did at the request of the below client, attend the testing and examination of the product(s) described below in accordance with the relevant Rules and Regulations for the Classification of Ships and found it/them satisfactory.

General information

Customer	Jotron Skipper AS
Purchase Order No	124061
Manufacturer	Jotron Skipper AS
Intended for	Warehouse
Customer Work Order No	124061
Date of issue	19 October 2023
Quantity	1 out of 2 Batch

Particulars

Description	5 off ETNST-LR Transducer tanks
Size	Hight: 281 mm, Diameter: 219 mm
Valve body material	316/316L
Test pressure body	NA
Test pressure seat	NA
Design pressure	NA
Set pressure if applicable	NA

Identification Marks On Product

I.D number	OSL2350159
Surveyors initials	NA
Date of inspection	NA

Remarks

No remarks raised

Stein Vangen Lloyd's Register EMEA A subsidiary of Lloyd's Register Group Limited

Lloyd's Register Group Limited, its affiliates and subsidiaries and their respective officers, employees or agents are, individually and collectively, referred to in this clause as the 'Lloyd's Register'. Lloyd's Register assumes no responsibility and shall not be liable to any person for any loss, damage or expense caused by reliance on the information or advice in this document or howsoever provided, unless that person has signed a contract with the relevant Lloyd's Register entity for the provision of this information or advice and in that case any responsibility or liability is exclusively on the terms and conditions set out in that contract.

Page 2 of 2 Certificate No. OSL2350 First Date of Inspection 18 Octob Final Date of Inspection 18 Octob Office Oslo	per 2023
Description Manufacturer Designation Serial Number IMO	Number
Standard tanks N142SGK8 0	

Lloyd's Register Group Limited, its affiliates and subsidiaries and their respective officers, employees or agents are, individually and collectively, referred to in this clause as the 'Lloyd's Register'. Lloyd's Register assumes no responsibility and shall not be liable to any person for any loss, damage or expense caused by reliance on the information or advice in this document or howsoever provided, unless that person has signed a contract with the relevant Lloyd's Register entity for the provision of this information or advice and in that case any responsibility or liability is exclusively on the terms and conditions set out in that contract.

PICKING LIST SKI-NO:PWO/118326

Operation number **100**

Operation **Tank approval** SKIPPER

Printed: 16.10.2023 - 09:46

Manufacturing area **PRODUCTION**

Remaining quantity

Note

ETNST-LR

Stockloc / Details		Assignment	Quantity	Product
For operation num	ber 100			· · ·
1-PALL-09		SSA/130646-1	5 stk	ETNST
1-PALL-09	28 stk			Tank, steel with approval DNV, TB-2002
3-PRINT		SSA/123544-1	2 stk	ZZA-01127
3-PRINT	6 stk			Metallised polyester label on roll
3-PRINT		SSA/126430-1	3 stk	ZZA-01127
3-PRINT	546.5 stk			Metallised polyester label on roll

Additional parts

Product		Stockloc	Quantity
TA-LR	4		5 stk
Tank approval from LR			



SAMSVARSERKLÆRING

Leverandør / produsent: Asen Dreierverksted	AS	Sendt dato: Ski 12/09-2	23
SKIPPER bestillings nr:	SKIPPER varenummer:	Revisjon:	Antall levert:
106317	TB-2002	01	24

Stål produsentens Heat / Charge nr:

Batch nr (år-uke-løpenummer): Eks på batch nr: **13353**

1. Gland CH-276262

23361

2. Topp lokk CH-T17533

Hvis samme varenummer blir levert mer enn en gang i uken, skal løpenummer endres fra 1 til 2 o.s.v.

3. Tønne /Rør CH-45454K/1

4. Inner ring CH-478089

Produsenten/leverandøren erklærer herved at produktet er laget i henhold til SKIPPERs seneste godkjente tegning, og i samsvar med SKIPPERs bestilling.

Dette skjemaet skal følge med varene som blir levert til SKIPPER, og evt. skannes og sendes til SKIPPER sammen med materialsertifikat.

Produktet er målt, kontrollert og godkjent av:
Stempel / Sign: Aleb Ellarue

Tegningsnr. Tittel Art.nr. Ch.nr. Matkval. Stk.pris Pris Europall med karm model model <td< th=""><th>HAUGENVEIEN 4 - 1400 SKI TLF: 64 94 67 87 FAX: 64 94 51 11 Jotron Skipper AS Postboks 151, Manglerud 0612 OSLO</th><th>VEIEN 4 - 1400 SKI www.aasendv.no 94 67 87 www.aasendv.no 94 51 11 post@aasendv.no 94 51 11 Foretaksreg.: NO 817 694 942 MVA Skipper AS telefax kontaktee s 151, Manglerud epost invoice@skipper.no</th><th>dv.no MVA</th><th></th><th></th><th></th><th></th></td<>	HAUGENVEIEN 4 - 1400 SKI TLF: 64 94 67 87 FAX: 64 94 51 11 Jotron Skipper AS Postboks 151, Manglerud 0612 OSLO	VEIEN 4 - 1400 SKI www.aasendv.no 94 67 87 www.aasendv.no 94 51 11 post@aasendv.no 94 51 11 Foretaksreg.: NO 817 694 942 MVA Skipper AS telefax kontaktee s 151, Manglerud epost invoice@skipper.no	dv.no MVA				
Inter OILIII. OILIII. OILIII. OILIII. Europall med karm Europall Kr 625,00 I Tank Standard , steel 276262,T1753 S355 kr 3 672,00					1		
Europall med karm Europal med karm kr 625,00 Tank Standard , steel 276262,T1753 S355 kr 3 672,00		-	AIL.III.	Cn.nr.	iyiatKval.	STK.Pris	PIIS
Tank Standard , steel 276262, T1753 S355 kr 3 672,00	Europall med	karm				kr 625,00	1 250,00
		1, steel			S355	kr 3 672,00	110 160,00

Ski, den tirsdag 12. september 2023

Sign.:

		BERTOLI S		CERTIFICATO DI COLLAUDO					0	N. 337185 Data 11.07.2 COLATAN. 276262 Heal-Coujee-Schneize		
ACCIAIER Via Buttrio n 28 - Fra Tel. + 39 04 32 61 32	zione Cargnacco -	33050 Pozzuplo del	Friuli (UD)	Insp	ection Certif Ab	ficate 3.1/Ce nahmeprufz		eception 3.1	1	Heat-Coniec-Sel	imelze 1 / 2	
PROFILO Shape-Section-Pr ACCIAIO	pe-Section-Profili SupplyCondition-Etal de livraisu CCIAIO S355J2+AR / ST52.3 Sales Order/POS Sales Order/POS						g URA UN raison	/9025 TREATED 16989/70				
CAPITOLAT Technical Specific CAPITOLAT Material Specific CAPITOLAT Technical Delive	TO DI ANAI ation: TO DI FORM	LISI: NITURA:	ABS EN10025-	2/DIN1710	0 (ASQ) RE	EV.0 2022.0			NTE 216	6066		
					OMPOSIZION							
1	С	Mn	CAST ANAL	YSIS 4 - COMPO	SITION CHIMIC	UE DE COULEE Cr	9 - SCHMELZ	E CHEMISCHE Mo	ANALYSE %	Cu	Sn	Ti
						Ci						
Min	0,160	0,60	0,15	0,025	0,020	0,29	0.42	0.11	0,015	0,55	0,030	0.0000
Max	0,200	1,35	0,30	0,025	0,035	0,29	0,42	0,11	0,050	0,55	0,030	0,0200
Colata/Heat	B (T)	V	Nb	As	0,024 Ca	Sb	Co	Pb	0/ppm	H/ppm	N/ppm	C EQ. LON FORMUL
Min												
Max	8000,0	0,080	0,020	0,020	0,0020	0,050	0,100	0,1000	20,00	2,00	120	0,450
Colata/Heat	0,0001	0,004	0,001	0,006	0,0002	0,001 TT. MECCAN	0,011	0,0001	11,00	0,90	71	0,435
	R LONG.	REH	A%5D LONG.		1	TRAZIONE TENSILE TEST	1	[1	1		1
	470Mpa	325Mpa	LONG. 20%									
Min Max	630Mpa											
Colata/Heat	516Mpa	328Mpa	26,5%									
						RESILIENZE IMPACT TEST		11				
	KV -20°C Long	KV -20°C Long	KV -20°C Long	KV 0°C Long	KV 0°C Long	KV 0°C Long						
Min	27J	27J	27J									
Max							L	·				
Colata/Heat	63J	70J	51J	94J	105J	89J						1
						DUREZZE HARDNESS					la à	
	ON SU	RFACE	SURFACE	HARDNESS							-	
Min												
Max		HBW		8HB								
Colata/Heat		HBW		8HB							I	
IMPACT T				1								
			and the second statement of th	NCLUSION - INC		ONI NON MET METALLIQUES		CHTEMETALLIS	SCHE EINSCHL	USSE		
E	Тіро А Туре А	Тіро В Туре В	Tipo C Type C	Tipo D Type D	-							
Fine Thin Grosso	2	1	0	1	-							
Heavy	1,5	0,5	0	0,5]							
		S : METHC S: STAND/		4967/ASTN	1 E45							
					GRAIN	GRANO - GRAIN - KORN	GROSSE					
	C GRAIN	I: STAND	ARD EN I	SO 643/AS	TM E45							

	ACCIAIERIE BERTOLI SAFAU	CERTIFICATO DI COLLAUDO	N. Data COLATA N. Heat-Coulde-Schunelze	337185 / 1 11.07.2022 276262
Vra Buitno n 28 Tel ⇒39 0432	- Frazione Cargnacco - 33050 Pozzuoło del Friuli (UO) 513211 - Fax +39 0432 613209 - www.absacciał it	Abnahmeprufzeugnis 3.1	Pag.	2/2
	RATURE AUSTENITIC GRAIN	920 °C		
AUSTEI	NITIC GRAIN SIZE 8	NOTE		
NTERN	AL DEFECT METHOD UT 1009	%		
	AL DEFECTS EN10308 CL.4/S	SEP1920 CL.C		
R/R =	15 ERTIFICATE ISSUED ACCORE	NING TO: EN 10204/2 1		
	RAIN STEEL .	NIG TO. EN 10204/0.1		
	RIC ARC FURNACE STEEL .			
VACUU	M DEGASSED STEEL .			
	RY OF ORIGIN : ITALY	5		
	KILLED .	ive and have also taken ive (dir 0000/50/05, dir 0011/65/		
- Materia	al with radioactivity not exceedin	ium and hexavalent chromium (dir. 2000/53/CE - dir. 2011/65/ g 0,1Bq/g (d.lgs. 230/1995 as amended)	UE as amended)	
		CONTROLLO QUALITA'		
Compar	with a management system of	QUALITY CONTROL - CONTROLE DE QUALITE - QUALITATSSTEILE		
ISO 900	ny with a management system co 1 and IATF 16949	STATUS SY TARE O		
Verif.:Gi	ovanna Rojatti	drawwa fra	atta	



TŘINECKÉ ŽELEZÁRNY MORAVIA STEEL

A02 Art der Prufbescheinigung / Type of inspection document

Abnahmeprüfzeugnis 3.1 - Inspection certificate 3.1, EN 10204:2004

l												
A01/A05 Herst Issued by	tellerwerk / Man	ufacturer							Seite / Pa	ige L/2		
	ŽELEZÁRNY,					A03 Besche	einiaunasnum	mer / Document No.				
			Třinec , Czech F o - Dříň, Czech F			2023	/01/008	279-CAN				
		Purchaser's order		Cepublic	A06 Empfänger	1						
7265	101				Stena	Stal AE	3					
A10 Kontraktr	nummer / Contra	ct No.										
00416	668501				Fabrik	sqatan	14					
		Manufacturer's ord	ler No.			Värnan						
7000507359/000010					Sweden							
/000.	01339700	10010			Sweden							
		B01, B09-B11			B02, 80	4	1	B03		B03		
	Spezification Product descr	der Produkt / Mas iption / Dimension	se / Toleranz is / Toleranze	Stat	hlbezeichnung / l eei designation /	Lieferzustand Deliv. state	d Ma Classific	terialnorm cation standard	Massnorm Dimensional standard			
								0.05 0.0010	TIM	10000		
HOT ROLLED ROUND STEEL BARS					5355UZ	S355J2 +N EN 10025-2:2019 Material Spec.				10060		
						S355J2 (+N) / 12.03.2014 Rev.2						
200 mm + 2,500 - 2,500							12.03.	2014 Kev.2				
	m 00		00 -0									
Straigh	tness 0,2	00%										
A	11 en Nr.		A13 ieferschein Nr.		B07 Schmelze	Binger	08 / Stück	B08 Krbd	Ge	B13 wicht (kg)		
Wagg	ZSWAH62		Delivery note 375/01 20.01	2022	Heat No. T17533	Ringen / Stück Krbd Coils / Pieces Crbd 6 0			We	9175		
			375701 20.01	2023	11/555		6	0		9175		
B07, B14, C70 Schmelze / He Stahlherstellu	rstellungsjahr/	C71-C92	Cher	nische Zu	isammenset	zung-Che	emical cor	mposition [%]				
Heat No./ Year Steelmaking p	of production/											
T17533/		С	Mn Si	P	S	Cr	Ni	Cu	Мо	Al		
BOF-cc	blooms		1.27 0.37					4 0.02	0.010	0.026		
		Sn	V Ti	N	H	CE						
		0.003	0.004 0.00	18 0.00	083 1.30	ppm 0.4	1					
			Mecha	anische W	/erte-Mechai		V/					
B07 Schmelze Heat No.	B05 Probezustand Test state	C11 Streckgrenze Yield point Re[MPa]	C12 Zugfestigkeit Tensile strength Rm [MPa]	C13 Bruchdehn Elongation A5 [%]		nschn. P	05 robezustand est state	C03 Prüftemperatur Test temperature	C40, C42 Schlagarbei Energy of in KV [J] / KCV	npact		
T17533	+N	382	524	31,8		,1 +1	N	- 20°C 1	47,0			
									17,0			
								1.	40,0			

TŘINECKÉ ŽELEZÁRNY MORAVIA STEEL

A02 Art der Prufbescheinigung / Type of inspection document

	Abhannep	ruizeugnis 5.	1 - Inspection	certificat	e 3.1, EN 10	204:2004	
A01/A05 Hers Issued by	tellerwerk / Manufacturer						Seite / Page 2 / 2
TŘINECKÉ	ŽELEZÁRNY, a.s.,	Tilaga Casab D		A03 Besch	neinigungsnummer	/ Document No.	
	á 1000, Staré Město, 739 61 rová válcovna, 272 01 Kladn			2023	8/01/00827	9-CAN	
B07 Schmelze Heat No.	D56 Stampfproben Heading tests (EN 10263-1)	D57 Entkohlen Decarburization (max. / mm)	C54 Reinheitsgrad Micropurity (DIN 50602)		C57 Korngrösse Grain size	C30 Härte HB Hardness HB	C93 Vakuumentgast Vacuum degassing
T17533	An Thursday Concerns	1.1	1,12,12,2,12,7				yes
807	D53	1	002		D54	12.Lf.L	
Schmelze Heat No.	Verwechselnprüfung 100% Sparking test 100%		JS Prüfung JS test		Surfa	flächenfehler ce defects	
T17533	0.K.	<u> </u>	EN 10308 class	2	1	ð 	
B07 Schmelze Heat No.	D61 Umformungsgrad Reduction ratio						
T17533	4,2				1		
							66 06
Control of s	lle der Oberfläche, Form u surface, shape and dimens ugnisse sind frei von schädlict d ebenso frei von Radioakti sten könnten.	sion corresponds nen Bestandteilen, v	to the order.	- Emissionen fi	ühren, Die	A04 Herstellungsze logo	ichen / Manufacturer's
nvironment Die Radioiso Radio - isoto 201 Die obenge	ch do not cause harmful emis nor contamination of the out otopische Aktivität max. 100 E opic activity was controlled in l enannten Erzeugnisse ents onform with the prescriptio	toor environment(a 3q/kg wurde eingeh adle sample, it was sprechen den Bes	ir,soil,or water) altet. no higher than 100 E	lq/kg.	to the indoor	(Ŷ
Die elektro Jeschützt. Electronica	nische Version dieses Dok I version of this document	t is protected by t	s elektronischer Un he electronical sigr	terschrift er ature accor	tsprechend de ding to Regula	er Anordnung (E ition (EU) No. 9	EU) Nr. 910/2014 10/2014.
oz)er Werksa Soňa Ča	achverständige -Expert		Der Sachbearbeiter	ter Qualitätsl	kontrolle fur Frei	aabe und Atteste	

WLIBERTY

A02 Inspection certificate "3.1" (EN 10 204)

аоз D	ocument No.	71769/	22												Pa	ge: 1/1	
A07	Customer's	Order (P.C	D.) No /It						A08	Man	ufacture	r's Works	Order No	o.:			
	C l'a da O	1 11		7127743	33				-				571	79/0/22			-
A11	Supplier's O	der No.:		31510182	211				A10	Advi	ce - Note	No.:	815	0085440			
808, 812/13	Quantity del	ivered:				813 Ac	tual mass		A06	Cust	omer / C	onsignee:					
	pcs	1	mtr	5	1	I	kgs		'								
	bdis		feet				lbs									-	7
	8		51,83	88		5	5 9 6				-	Mannesn	nann Sta	hihandel	GMBH		
809-11	Dimensions:	1							1			NSTR. 12					
803-11	Dimensions.		219),1 x 22,2	0 mm						iermany	ESSELDO	<r-< td=""><td></td><td></td><td></td><td></td></r-<>				
B02	Steel designa	ation:		,					1 1		criticity						1
		\$35	5JZH E	355N F	2355N St	52.0											
001,0 03,	Product, con	ditions ar	nd terms	of delive	γ:												
804	Nahtiose Sta	hirohre -	Seamles	s steel tu	ibes,												
	EN 10220/20									-	3,						
	EN 10216-3/					, PED 20	014/68/	ευ (τυ	V NOR	ID).							
A04,	Normalglühe Marking: Ma	_				mn		_									
806			51 5 111 411	,sp		5											
		LO				\	. 9/							C.C.			
							\mathbf{V}							644-CPR-6687-	1 		
							v							EN 10214-2004	0		
	Heat chemica				i 1		6					oxygen pi					
807	Heat No.:	C	MN	SI	P	5	CU	NI		CR	ALt	N	MO	V	TI	NB	CEQ
	45454K	0,13	1,23	0,330	0,012	0,005	0,14	0,04	* 0	,06	0,033	0,0078	0,016	0,063	0,002	0,003	0,38
Z99				I			l	1			1			1	I	1	ſ
	Test results:			1	MPa		MPa			%	(5d)	1					
	Heat No. coo	•			eld Point	C12 T	ensile St	-	C1		igation			pact test		C3D 32 H	ardness
C04	Requirement		55N 55J2H		n. 345 n. 345		490 - 63 470 - 63			min. min.			1-10-27	J/-20°C		1	
			355N		n. 345		min. 49			min						1	
- 1		ST	52.0	mi	n. 345	1	500 - 65	0		min	. 21					1	
-		-		L		-						ø		min		L	
	45454K/1				392		526			30	,1	203	200	202	208	1	
299 🗌	-	8				di:			3.			1	I .			1	
	Visual and dir satisfactory r		l inspecti	ion with			x	51 H	ydrosta	atic te	est - min.	test pres	sure				
_	Flattening te) 8492) -	satisfact	ory			02 TI	ne pipe	es test	ed on tig	htness by	NDT				
-	Expanding te								• •		-	SEP 1925		EN ISO 10	893-1/1	1	x
	Bending test				<u> </u>			11		-	typ 6.72						
-	Ring expandi											magnetic	Testing				-
-	Ring tensile to	<u> </u>					X					0	0				1
	inufacturer has a		<u>.</u>			tem accor		0 9001:	2015, IS	0 1400)1:2015, IS	0 50001:20	11, ISO 45	01:2018.			
	tion certificate														18/01		
	meprüfzeugni																
	stem has been											nd AD 200	ю-мы. и	/0 by TÜV	NORD S	ystems Gr	nbH &
	i. Welding pro S-System wurd											TÜV NOR	D System	s GmbH á	& Co. KG.	zertifizler	t.
Schwe	ißverfahren, P	ersonal fi	ür Schwei	Ben und a	erstörungs	freie Pri	ūfung sin	d nach	PED 20	14/68							
	and seamless		• •		•												
	und Material											atr					
_	All pipes conf te of issue 2			mentione	u standari	us and o					Riesue						_
∠ vdi	ce of issue Z:	,.4.2U22/	41N				Te	:++420 5	>>>>8536364	4							

A01 Liberty Ostrava a.s. A05 QA Department Vratimovská 689/117 719 00 Ostrava-Kunčice Czech Republic



LIBERTY Liberty Ostrava a.s. Viotimovski 689/117, 719 00 Ostrava - Kundice QA - WORKS INSPECTOR IDENTIFICATION No. 4

t ~ **Bc. Petr Pastucha** Work's Inspector

zo2 Validation

58

KOJ /	ACCIAIERII ABSOLUTE RIE BERT(STEEL QU	JACITY			CATO I				N. Data COLATA N Heat-Counce-Sc	15.	723 / 1 03.2023 6089
Via Buttrio n.28 - F	razione Cargnacco 5211 - Fax +39 043	33050 Pozzuolo de	l Friuli (VD)	L		onahmeprufz		·		Pag.	1/:	7
CLIENTE Customer-Clien PROFILO Shape-Section-I ACCIAIO Steel-Acier-Stal CAPITOLA Technical Specie	rofili rofili NO ABS:	S355J2+A	LED ROUN R / ST52.3 ABS				STATC SupplyCo SOME MATE	IE mntande-Bestellun D DI FORNIT ndition-Etat de liv SESA/POS RIALE CLIE Maternat Code	URA UN raison 109	17018 TREATED 11170/40 1396		2
CAPITOLA	TO DI ANA cation: TO DI FORI ery Requirements	NITURA:	EN10025	-2/DIN1710	0 (ASQ) R	EV.0 2022.	03					
				C	OMPOSIZIO	NE CHIMICA	DI COLATA	%				
	с	Mn	CAST ANAL	YSIS % - COMPC	SITION CHIMI		E % - SCHMEL2			Си	8-	79
				r		Cr	NI	Mo	AI (T)	Cu	Sn	Ti
Min	0,160	0,60	0,15		0,020				0,015			
Max	0,200	1,35	0,30	0,025	0,035	0,29	0,42	0,11	0,050	0,55	0,030	0,0200
Colata/Heat	0,167 B (T)	1,16 V	0,15 Nb	0,012 As	0,030 Ca	0,17 Sb	0,11 Co	0,05 РЬ	0,020 0/ppm	0,15 H/ppm	0,008 N/ppm	0,0018 C EQ. LONG FORMULA
Min												
Max	0,0008	0,080	0,020	0,020	0,0020	0,050	0,100	0,1000	20,00	2,00	120	0,450
Colata/Heat	0,0001	0,003	0,003	0,004	0,0009	0,001	0,008	0,0001	11,00	0,80	73	0,422
	450Mpa 600Mpa 509Mpa	285Mpa 333Mpa	17% 28,1%									
Max		00014	00.44									-
Colata/Heat				<u> </u>		RESILIENZE			1	U		
	-			1222-222		IMPACT TEST						
	KV-20°C Long	KV -20°C Long	KV -20°C Long	KV 0°C Long	KV 0°C Long	KV 0°C Long						
Min	27J	27J	27J									
Max												
Colata/Heat	35J	35J	37J	70J	72J	73J DUREZZE						
						HARDNESS						
	ON SU	RFACE	SURFACE	HARDNESS								
Min												
Max	9991	IBW	23	8HB								
Colata/Heat		IBW		ЗНВ								
	EST: ACC TEST: AC			.1								
					INCLUSIO	ONI NON MET	ALLICHE					
	Tipo A	NO Tipo B	N METALLIC II Tipo C	NCLUSION - INC	USIONS NON	METALLIQUES -	PRUFUNG NIC	CHTEMETALLIS	CHE EINSCHLU	JSSE		
Fine	Type A	Type B	Type C	Type D								
Thin Grosso	2,5	0	0	0,5								
Henvy				0,0								
				4967/ASTM	E45							
	010010140		100		245	GRANO						
					GRAIN -	GRAIN - KORNO	GROSSE					
	TIC GRAIN			SO 643/AS					111-0-041	444aari)))))))		

ACCIALERIE BERTOLI SAFAU SAM Multicate - Transmission entrational Inspection Certificate 3.1/Certificat de reception 3.1/ Abnahmeprufzeugnis 3.1 Pag. TEMPERATURE AUSTENITIC GRAIN 920 °C AUSTENITIC GRAIN SIZE 8 NOTE INTERNAL DEFECT METHOD UT 100% INTERNAL DEFECT METHOD UT 100% INTERNAL DEFECTS EN10308 CL.4/SEP1920 CL.C ANTIMIX 100 % TEST CERTIFICATE ISSUED ACCORDING TO: EN 10204/3.1 VACUUM DEGASSED STEEL . ELECTRIC ARC FURNACE STEEL . COUNTRY OF ORIGIN : ITALY FULLY KILLED . FINE GRAIN STEEL . Material with radioactivity not exceeding 0,1Bg/g (d.lgs. 230/1995 as amended) CONTROLLO QUALITA' OUALITY CONTROL - CONTROL DU ALITA' OUALITY CONTROL - CONTROL DU ALITA'SSTELE Company with a management system certified by IGQ to ISO 9001 and IATF 16949 Verif.:Omar Tonetti	2/2
AUSTENITIC GRAIN SIZE 8 NOTE NTERNAL DEFECT METHOD UT 100% NTERNAL DEFECTS EN10308 CL.4/SEP1920 CL.C ANTIMIX 100 % TEST CERTIFICATE ISSUED ACCORDING TO: EN 10204/3.1 /ACUUM DEGASSED STEEL . ELECTRIC ARC FURNACE STEEL . ELECTRIC ARC FURNACE STEEL . COUNTRY OF ORIGIN : ITALY FULLY KILLED . FINE GRAIN STEEL . Material free from lead, mercury, cadmium and hexavalent chromium (dir. 2000/53/CE - dir. 2011/65/UE as amended) Material with radioactivity not exceeding 0,1Bq/g (d.lgs. 230/1995 as amended) CONTROLLO QUALITA' QUALITY CONTROL - CONTROLE DE QUALITE - QUALITATSSTEILE Company with a management system certified by IGQ to SO 9001 and IATF 16949	
NOTE NTERNAL DEFECT METHOD UT 100% NTERNAL DEFECTS EN10308 CL.4/SEP1920 CL.C ANTIMIX 100 % TEST CERTIFICATE ISSUED ACCORDING TO: EN 10204/3.1 /ACUUM DEGASSED STEEL . ELECTRIC ARC FURNACE STEEL . COUNTRY OF ORIGIN : ITALY FULLY KILLED . FINE GRAIN STEEL . Material free from lead, mercury, cadmium and hexavalent chromium (dir. 2000/53/CE - dir. 2011/65/UE as amended) Material with radioactivity not exceeding 0,1Bq/g (d.lgs. 230/1995 as amended) CONTROLLO QUALITA' QUALITY CONTROL - CONTROLE DE QUALITE - QUALITATSSTELE Company with a management system certified by IGQ to SO 9001 and IATF 16949	
NTERNAL DEFECTS EN10308 CL.4/SEP1920 CL.C NTIMIX 100 % TEST CERTIFICATE ISSUED ACCORDING TO: EN 10204/3.1 YACUUM DEGASSED STEEL . SELECTRIC ARC FURNACE STEEL . SOUNTRY OF ORIGIN : ITALY TULLY KILLED . TINE GRAIN STEEL . Material free from lead, mercury, cadmium and hexavalent chromium (dir. 2000/53/CE - dir. 2011/65/UE as amended) Material with radioactivity not exceeding 0, 18q/g (d.lgs. 230/1995 as amended) CONTROLLO QUALITA' QUALITY CONTROL - CONTROLE DE QUALITE - QUALITATSSTEILE Company with a management system certified by IGQ to SO 9001 and IATF 16949	
TINE GRAIN STEEL . Material free from lead, mercury, cadmium and hexavalent chromium (dir. 2000/53/CE - dir. 2011/65/UE as amended) Material with radioactivity not exceeding 0,1Bq/g (d.lgs. 230/1995 as amended) CONTROLLO QUALITA' QUALITY CONTROL - CONTROLE DE QUALITE - QUALITATSSTELLE Company with a management system certified by IGQ to SO 9001 and IATE 16949	
QUALITY CONTROL - CONTROLE DE QUALITE - QUALITATSSTEILE Company with a management system certified by IGQ to SO 9001 and IATF 16949	
Company with a management system certified by IGQ to SO 9001 and IATF 16949	
*	